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Use of this Report

Use of Reports - Testing

This raport {s subject to binding obligations under which it was prepared. In particular, the Repart must
not be used:

= asa means of endarsement; or
* in & company prospectus or notification to a Stock Exchange document for capital raising,
without the prior writlen consent of CSIRO.

The Repart may be published verbatim and in full, provided that a statement is included on the
publication that & Is a copy of the Repart Issued by CSIRG.

Excerpts of the Report may not be published without the prior written consent of CSIRO.

Copyright and Disclaimer

B 2010 CSIRO To the extent permitted by law, all rights are reserved and no part of this publication
coverad by copyright may be reproduced or copied in any form or by any means excegt with the
written permission of CSIRO.

Important Disclaimer

CSIR0 advises that the information centained in this publication comprises general statements based
on scientific research. The reader is advised and needs to be aware that such information may be
incomplete or unable to be used In any specific situation. N reliance or actions must therefore be
made on that information without seeking prior expert professional, sclentific and technical advica. To
the extent permitted by law, CSIRO {including its employees and consultants) excludes ail liahillty to
any persan for any consequences, including but not limited to all losses, damages, cosls, expenses
and any other compensation, arising directly or indirectly from using this publication {in part or in
winole) and any information or material contained in i,
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SUMMARY

SPONSORED INVESTIGATION REPORT Ma, FNK 9800

TEST OM FLAME-RETARDANT TREATED RADIATA PIMNE TIMEBER
AT 25-kW/im?* IRRADIANCE IN ACCORDANCE WITH AS/NZS 38371998

Sample [dentification:

SpOnsor.

Manufacturers:

Job Mumber:

Teast Data:

Fire Defender = Timber Defenca

Trend Shield Ausiralia Pty Ltd trading as Fire Defender
13 Burwood Terace

CLONTARF QLD

ALUSTRALLA

Fire Defendar

13 Burweod Terraca
CLOMTARF QLD
AUSTRALIA

MEG258

23 September 2010

Dezcription of Sample;

Documeniation:

The sponsor described the tested speciman as two heavy coats of clear liguid
Fire Defender Timber Defence fire retardant applied to Radiata Pine natural
timber.

Mominal total thickness: 38 mm

MNominal mass: 18.5 kgim*
Colowr: clear coating over natural timber {light brown)

The following documents were supplied by the sponsar as a full and complete
description of the sampla:

Test Agreement and form FTAF23 dated 30 July 2010,

Caonditioning of Spacimens;

Prior to the test, the zpecimens ware conditonad to constant mass ata
temperature of 23 £ 2°C and a relative humidity of 50 + 10%.
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Test Methad:

Duration of Test;

Qbearvations,

Specimen 1

Specimean 2

Specimen 3

Tests were performed in accordance with Australlan Standard 38371998
Mathod of test for heat and smoke release rates for materiais and products
using an oxygen consumplion calorimeter. All test apecimens were exposed in
the horizontal origntation with the standard pilot operating.

Mominally 100 x 100-mm specimens were tested a3 supplied. Spacimens ware
tested with the use of an edge frame. The edge frame reduces the test surface
araa to 0.0088-m*, and this is the area used in calculations,

For the test, spacimens were wrapped in aluminium foil 30 that the four edges
ard the bottom of the specimen were covered. The foil formed a shallow tray
that retained any molien material during testing.

Six spacimeans were tested at an imadiance level of 25-KW/m?,

The nominal exhaust system flow rate for all tests was 0.024-ms.

A measured quantity of ethanol was bumt to obtain 8 C factor to be used in the
Hoal Release calculations.

The test |s tarminated when any one of the following is applicable

2 minutes have passed since all flaming from the specimen ceased; and
the average mass loss over a 1 minute period has dropped balow 150-gim?,
B minutes have elapsed; or

ol o R

the specimen fails to ignite after a 10 minute exposure.

The zpecimen began to char and smoke after § seconds exposure to the test,
The speciman ignited during the test. The tast was terminated when 60 minutes
had efapsed.

The specimen began 1o char and smoke after 5 seconds expasure to the test.
The specimen ignited during the test. The test was ferminated when 60 minutes
had elapsed.

The specimen began to char and smoke after 5 seconds exposure (o the test.
The specimen ignited during the test. The test was termirated when 60 minutas
had elapsed,
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Specimen 4
The specimen began 1o char and smoka after 5 seconds exposure to the test.
The specimen ignited during the test. The test was terminated when 60 minutes
had elapsed.
Spacimen 5
The specimen began to char and smoke after 4 seconds exposura to the test,
The specimen failed to ignite during the test. The test was terminated when 80
minutes had elapsad.
Specimen G
The spacimen began to char and smoke after 5 seconds exposure to the test.
The specimen failed to ignite during the test. The test was terminated when 60
minutes had alapsad.
Reasults:
The results of tesls as specified in the Standard are summarised in Table 1.
BB -l B 3] e B e e e A R AR o S POty SO PR A S 2
APPENDICES:
Appendix
Fiora - Heal RBIBasm Falm ... e e T e s e s iy
Figure 2- Effective Heat of CombBustion. . i i e e ibps s e ee rasarras ssen b nens damans B
Appendix 2
Certficate of ASSERsmMBNL 1=Td0 . i ciirrsmsmssriraassissf vt g n s s rmsmn ey anpasbssasananst isssissssns 100
TESTED BY:

. C;;ﬂ .y ot /1

Heherson Alarde Garry E Collins
Tasting Officer Manager, Fire Testing and Assessmenls

23 Saplamber 2010
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Test Details:
Date of test: 23810
Test Repart Date; 218140
Ethanal burn {'C' factors):  0.044104
c| 3= 2| € 3 =3 ez | 2z c| gzl g2 5% T B 28
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Zampled | 25 | 585 3800 | 3848 | 17F42 | B2AZ | 8480 | 5343 | 362 | 804 2B3 | 402 | AT3 | TI.T0 | BB | 248
Sample 2 | 25 | 875 3600 | 3825 | 18187 | BTEY | B420 | 5481 | 362 | 448 | 317 | 386 | 363 | BaT: | 541 | moa
Bample 3 | 25 | 451 3600 | 38.57 | 18019 | 766 | 10150 | 5633 | 3va | 871 | 446 | 483 | 412 | FRA1 | Bra | 145
Sample d | 25 | 1480 | 3JG00 | 3423 [ 18226 | B34 BO20 | 48004 | 350 | 303 | 150 | 239 | 245 | 5181 | B09 | B8
Sampla § | 25 3600 | 3824 | 18815 | 1142 | THO0 | 3965 | 345 | 59 Ga2 | o8 | AT
Sampled | 25 | 3600 | 38.23 | 20685 | 1367 | 70.20 | 33.94 | 343 | 0.8 08T | 007 | 205
klean g32.8 | 36000 18683 | 244 BTE | 474 | 36 | 230 | Zoo | 575 | 848 | 439 &1 | dsT
&0 4433 | 0.0 10.8 22.3 12.3 8.7 01 | 262 | 122 | 108 | 7.2 327 28 | 331

Table 1- Results of tests
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Figure 1- Heat Releaze Rate
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Appendix 1

Figure 2- Effective Heal of Combustion
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Certificate of Assasement 1-1440

MEE2EE Mo 1440
“Copyright CRIR0 2010 &F

Copying or aterster of Ihis report
vt weitien authensaden from CEIR s foriddan,

This is lo cedify that the spacimen descsibed below was bested by the C2IRD Division of Materials
Scianca and Engneering in accordance with Australian Stancard 3858:3008 Conatructian of
Buldings in bushfire-prone areas Appendiz F, an behal of:

Trand Shield Ausiralia Piy Lad treding as Fire Dederdar
13 Bunwiod Tamace

CLONTARF QLD

AUSTRALLA

A full descripdion of the tast spacimen and the compleie test results are detailed in the Diviskon's
spensared irvesligafion report numbarad EMK 9500,

EAMPLE
IDENTIFICATION:  Fire Defander = Timber Dafarca

DESCRIFTION OF
SAMBLE: The sponser described v bested speciman as bwo hoawy coats of claar liguid
EHH‘;Eihnﬂar Timber Cafence fira retardand applied 1o Radiata Pire nabunal

Moménal batad thickness: 38 mm
Hominal mass: 16.5 kgim?
Cobkour chaar coating cver natural imber (light brown]

TEST RESLAT:
Maximum Heat Release Rate 871 KWim?

Avarags Heal Ralease Rate:  1E.7 kKWim?®

Tha speciman satistes the requiremaent for bushfire-resstng Bmber spacifled
in A5 J558: 2009 Construction of Buildings in bushfire-prona area Appendix F,

Tha specimen fas ned been subjacted fo the weatharng procedure of ASTHM O
198 Method B as specified by Apperdix F F2(b) of 45 255, A1 the diseration
af the regulatary authority this material may be approved for uss in sfuasians
:?;lsl;h protected from tha veaihar sa eferenced in Appendia F F2(h) of

Teating Officar Hefersan Alands Dote of Tast: 23 Augus! 1010
Iumld an tha 21 day of September 2010 without alterstiors cr additions.

A
r r,.-Eef:

Manager, Fire Tesling and Assagsmants

CEIRD Materials Science and Engineering
14 JuiUs Avernss, Riverside Carporate Fark, Nerh Fyds NSW 2113 AUSTRALIA

Telephone: 1 2 5430 5444 Facsirmibed] 2 DEB0 5555
C5IRD




